

## **Surgical Medication Instructions and Checklist**

1. Stop all aspirin use five days before appointment as per your physician.
2. If you have any concern about drug interactions please bring them to our attention.
3. If you have changed any prescription drug usage since you last completed a medical questionnaire in our office please inform us.
4. Wear a short sleeved shirt to the appointment so that the blood pressure can be taken.
5. If you usually wear nail polish, please remove the polish from one finger on each hand.
6. Please do not wear any make-up on the day of the appointment.
7. Eat a light meal the morning of the appointment.
8. Bring Loritab day of appointment.

If the box to the left is checked we have prescribed or will prescribe this drug for you please remember to take it as directed:

- 2 Decadron, 4mg, two tabs on the morning of appointment.  
2 Decadron, 4mg, two tabs on the morning after the appointment.  
1 Decadron, 4mg, one tab in the morning 2 days after appointment.
- Amoxicillin 500mg. Take 2 caps 1 hour before appointment, and then 1 cap three times a day until gone.
- Ibuprofen 400 mg, one tab one hr prior to appt & one tab every six hours as needed.
- Peridex rinse two times a day gently for two weeks after appointment.
- Vicodin ES, one tab every six hours as needed.
- \_\_\_\_\_